XFAaTE: Sl E 45 R-PL-E-11000-A2DL-UN-02

No. 47-1, Jhongjheng Rd., Minsyong Industrial Zone,
Minsyong Township, Chiayi County, Taiwan, R.O.C. 621
Tel:+886-5-220-6695

Fax: +886-5-221-8320

e-mail: aone.motor@msa.hinet.net

L4

v

PART LIST-ENGINE

BOM NO.: 11000-A2DL-UN

WEEPT R
4T e
FE it
ok it
ZITHES - 2010.6.17
BUcEH
RA FER EaTH M (EEETES HEX £
1 E-7 (32) | 15-06-2011 [fI552%1{E0 93700093700 E-7 (32) | fHEH
E-9 (27) | 15-06-2011 [Spec.}g N +/|2kve# 8.09 E-9 (27) | BHE=

IR L - SW-06510B—SW-

2 |E3 (19)] 16:08-2011 155108 . Spec. 6.5x10x1.5->6.5x12x1.5

E-3 (19) | B

cover page
5T H#:2011.6.13 BOM NO.: 11000-A2DL-UN 1/16




XFAaTE: Sl E

E-1, Cylinder, Cylinder Head & Spark Plug

AF4RsE: R-PL-E-11000-A2DL-UN-02

Item Part No. Part Name Spec. Q'ty
1 12210-A2DL-000 REHEE Head Cover, Cyl. 1
2 [12251-A2DL-001 RETHE R Gasket, Head Cover 1
3 [91300-240025 HER Ring, Qil 24*2.4 1
4 112200-A2DL-000 RELDE Head, Cylinder 1
5 191300-560020 A Ring, Oil 56*1.9 1
6 |12100-A2DL-00A VRAEL Cylinder 53mm/78-0.77mm 1
7 112191-A2C4-000 TRETEH Gasket, Cylinder 0.5mm 1
8 [90800-07113 EEGHIZ S Bolt, Stud M7*113 4
9 |15872-A2DL-000 TR IERE Bolt, Leaking 1
10 [15873-A2DL-000 HRERE Cap, Rubber 1
11 |15240-A2DL-000 T T B R Sensor, Overheat 1
12 [(91000-06015 INEEE g Hex. Socket Bolt M6*P1.0*15 4
13 |94000-07100 N HITENE Hex. Acorm Washer Face Nut M7x1.0 4
14 198069-NGK-BP8ES |k F3E Plug, Spark NGK BP8ES 1
15 [12191-A2C4-00A VRELEA Gasket, Cylinder 0.8mm 1

E-1
#HI5THHA:2011.6.13 BOM NO.: 11000-A2DL-UN 2/16




XFAaTE: Sl E

E-2, Piston & Crankshaft

AF4RsE: R-PL-E-11000-A2DL-UN-02

Item Part No. Part Name Spec. Q'ty
1 13000-A2D-000 ekl Crankshaft Ass'y S=45mm 1
2 |96200-6204C3 VERRHE K Ball Bearing, Crankshaft 6204C3 2
3 [91200-20428 paieEiE e Oil Seal, L. Crank 20x42/43x8/9 1
4 [91200-20306 yShiicEipsEay Oil Seal, R. Crank 20x30/33.5x6 1
5 ]13200-A2C4-000 paa;ial i [ Collar 16x21x15 1
6 |96110-KBK12 JINEE TR ST R Bearing, Needle 12x15x16.6 1
7 113300-A2DL-000 JEIE Piston (std.) 53mm 1
8 |13400-A2C4-000 EZETH Pin, Piston 8x12x40 1
9 |13410-A2C4-000 JEFERY AR Clip, Piston Pin 12mm 2
10 [13310-A2DL-000 JEZEIRLH Rings, Piston (std.) 53mm 1
11 [13010-A2C4-000 £ H Key, Woodruff 3x13 1
12 |90500-RTW42 NEEHE Circlip IRTW-42 1

E-2
#HI5THHA:2011.6.13 BOM NO.: 11000-A2DL-UN 3/16




XFAaTE: Sl E

E-3, Pump Ass'y, Liquid

AF4RsE: R-PL-E-11000-A2DL-UN-02

/
/ 11 10
/// - :,-f'j
_, \ a;;
ﬁamﬂwa
e 08
17 18
6
ltem Part No. Part Name Spec. Q'ty
1 ]90601-S08 SGNBEHE Cir. Clip, External S-8 1
2 |15211-A2DL-000 TKZE ER S Drive Wheel, Pump 1
3 [96220-030215 TE L8R Pin 3x21.5 1
4 |96100-608LLU-C3 |3 Zkili& Ball, Bearing 608LLU-C3 2
5 [15216-A2DL-000 LiiiBEs Collar 16*21.8*4.5 1
6 |15212-A2DL-000 IKIEAR RS Body, Pump 1
7 (91204-101804 JHET Seal, QOil 10*18*4 1
8 |15213-A2DL-000 KR Rotor Ass'y, Pump 1
9 [91300-525020 iR Ring, Qil 52.0*2.0 1
10 [15215-A2DL-000 KIEE Cap, Pump 1
11 {91000-05020 INAEEE g Hex,Socket Bolt M5x20 3
12 |31130-A2DL-000 %RBIE Plug, Rubber 3
13 |15875-A2DL-000 BadyiRte Bolt, Drive Wheel 3
14 (91000-06025 NAEKEIER Hex,Socket Bolt M6x25 2
15 [15200-A2DL-000 TKIE 4B Pump Ass'y, Liquid 1
16 [90426-061310 N Washer, Plate 6.5x13x1.0 3
17 ]15233-162421 BAKE Hose B, Liquid L=210mm 1
18 |16411-A2DL-000 B Clamp, Hose 1" 2
19 [SW-06512B EERE Washer, Spring 6.5x12x1.5 1
E-3
FHIETHHEA:2011.6.13 BOM NO.: 11000-A2DL-UN 4/16




XFAaTE: Sl E

AF4RsE: R-PL-E-11000-A2DL-UN-02

E-4, Oil Pump
é 5 é 3
= ( .
19
Item Part No. Part Name Spec. Q'ty
1 [15100-A2C4-000 ety Pump, Oil 1
2 ]93700-05016 - [ETEIER Bolt, Pan Head M5x16 2
3 [96171-03118 et Pin 3x11.8 1
4 190600-S19 VIS YIS Circlip S19 2
5 |15110-A2C4-000 R R Dear, Pump Drive 1
E-4
#I5THHH:2011.6.13 BOM NO.: 11000-A2DL-UN 5/16




XFAaTE: Sl E

E-5, Air Cleaner & Reed Valve

AF4RsE: R-PL-E-11000-A2DL-UN-02

ltem Part No. Part Name Spec. Q'ty
1 17300-A2C4-000 72 R R A Air cleaner Ass'y 1
2 |17310-A2C4-000 RS Cap, Air Cleaner 1
3 |17311-A2C4-000 E2) Seal 1
4 |17320-A2C4-000 7R e E R R Filter Element, Air Cleaner 1
5 |17330-A2C4-000 R RS Case, Air Cleaner 1
6 |17331-A2C4-000 ZE R IR e Duct 1
7 |17332-A2C4-000 7R e RS Joint, Air Cleaner 1
8 ]95500-05025 H I i2a% Screw, Tapping 5x25 3
9 ]93710-06020 +FEFEIEMTEE  |Bolt, W/Washer M6x20 2
10 |17333-A2C4-000 TP AR Clip 1
11 |14710-A2C4-000 i ([ REAE R Reed Valve Ass'y 1
12 |14711-A2C4-000 (A Gasket, Reed Valve 1
13 |16422-A2C4-000 HER I R A Band, Intake Manifold 1
14 |16410-A2C4-000 HREE Manifold, Intake 1
15 191000-06020 7S F K 8 e Hex. Socket Bolt M6x20 4
E-5
#HI5THHA:2011.6.13 BOM NO.: 11000-A2DL-UN 6/16




XFAaTE: Sl E 45 R-PL-E-11000-A2DL-UN-02

E-6, Carburetor

#

Item Part No. Part Name Spec. Q'ty

1 [16100-A2C4-000 {brhEs4E sk (F8h) Carburetor Ass'y (manual chock)  [He8P (M.J..90#/ P.J.:25#)| 1

E-6
HIETH1:2011.6.13 BOM NO.: 11000-A2DL-UN [



XFAaTE: Sl E

E-7, Crankcase

AF4RsE: R-PL-E-11000-A2DL-UN-02

ltem Part No. Part Name Spec. Q'ty
1 11341-A2C4-000 FEHhEhFEINE Protector, L. Crankcase Cover 1
2 |11342-A2C4-000 TEE e Guide, Air Filter 1
3 [11343-A2C4-00A EHEhAE A AR Filter Element, L. Crankcase 1
4 |11340-A2C4-000 Vet e Cover, L. Crankcase 1
5 |11395-A2C4-000 IR SRR Gasket, L. Crankcase 1
6 |90703-081014 ENLEH Pin, Dowel 10x14 4
7 |11344-A2C4-000 S Shaft 8x31 1
8 |11345-A2C4-000 TEE B [E TR Fixed Plate, Filter Element 1
9 (94000-06100 N4 HITENE Hex. Acorm Washer Face Nut M6xP1.0 3
10 |11200-A2C4-002 il iR Crankcase, L. 1
11 [97350-082021 1% BEBE Bush 8x20x21 1
12 |11210-A2C4-000 WRERE Breather 1
13 [11211-A2C4-000 WBRE Hose, Breather 5x100 1
14 190442-081515 Hi B Washer, Copper 8x15x1.5 1
15 [92100-08016 NGB Hex. Washer Face Bolt M8x16 1
16 |91300-138024 SRR O-Ring 13.8x2.4 1
E-7
#HI5THHA:2011.6.13 BOM NO.: 11000-A2DL-UN 8/16




XFAaTE: Sl E

E-7, Crankcase

AF4RsE: R-PL-E-11000-A2DL-UN-02

= .‘.?

30 10
27
.// T
28
/,//<>“\|
I_xlit}_'% - !
29
Item Part No. Part Name Spec. Q'ty
17 |11212-A2C4-000 A 2E Plug, Oil 1
18 |11400-A2C4-000 Sl E Cover, Transmission 1
19 |11410-A2C4-000 SR E RN Gasket, Transmission 1
20 [91000-06025-05BN |/NA & EIZ Hex,Socket Bolt M6x25(ii Z) 3
21 |91000-06035 INAEEE g Hex,Socket Bolt M6x35 8
22 [90703-101216 ENLEH Pin, Dowel 12x16 2
23 |11100-A2C4-002 yatiE e Crankcsae, R. 1
24 (11110-A2C4-000 SHE ST R Holder 1
25 |[91000-06010 INEEE g Hex,Socket Bolt M6x10 1
26 [31121-A2C4-000 SRR Gasket, A.C.G 1
27 |91000-06025 INEEE g Hex,Socket Bolt M6x25 8
28 [91000-06065 INARE IR Hex,Socket Bolt M6x65 1
29 |[11346-A2C4-000 HhFa NS 8 Bolt, Special 2
30 [97350-123538 5B REE Bush 12x35x38 2
31 [17110-A2C4-000 Z_in Grommet 2
32 |[93700-05010 [ElTE-T-FiZ e Bolt, Pan Head M5*P1.0*10 2
33 [17211-A2DL-000 PIEEZE Cover, Dust-Proof 1
34 [91000-06035-05BN |/NA & E 2 Hex,Socket Bolt M6x35(ifif F2) 2
E-7
#HI5THHA:2011.6.13 BOM NO.: 11000-A2DL-UN 9/16




XFAaTE: Sl E

AF4RsE: R-PL-E-11000-A2DL-UN-02

E-8, Starter
12
(CN
N
Q@ = cf’
43 @/éﬁ 2% 10
2 (O @
© D
i? [ P,
® o d ;F 59
10 11
Item Part No. Part Name Spec. Q'ty
1 |22110-A2C4-0A0 EETEEE A& 25t ln Wheel, Starter 68T 1
2 [96140-555912 VRS Bearing, Needle 55x59x12.5 1
3 |11213-A2C4-000 EAE Y e Boss 1
4 [90426-557606 SEEARE Washer, Plate 55x76X0.5 1
5 [22100-A2C4-000 BENEENEE S 2540 Starter Clutch Ass'y 1
6 [22120-A2C4-000 it el Idle Gear Ass'y 20/47T 1
7 [11344-A2C4-000 &t Shaft, Idle Gear 8x31 1
8 190426-081620 SEEAEE Washer, Plate 8.2x16x2 2
9 [96180-081210 AL R Bearing, Needle HK8x12x10 1
10 [22121-A2C4-000 15wt Plate, Idle Gear 1
11 {91000-06010 NAEKEIER Hex,Socket Bolt M6x10 2
12 |28211-A2C4-000 FECE s Kick Shaft Ass'y 1
13 [28261-A2C4-000 FECE i (o] i 5 5 Spring, Torsion 1
14 |28251-A2C4-000 AEE s Bush, Kick Shaft 15x20x30 1
15 [90426-152810 EE B A Washer, Plate 15.2x28x 1 1
16 [90600-STW15 SR A Circlip STW-15 1
17 [28300-A2C4-00A HEERH S Kick Carnk Ass'y 1
18 [92101-06022-0G YAyl A Hex. Bolt M6x25 1
19 [28221-A2C4-000 AN 5 Kick Pinion Ass'y 1
20 |28222-A2C4-000 RAIER NS Clip, Kick Pinion 1
E-8
FHIETHHEA:2011.6.13 BOM NO.: 11000-A2DL-UN 10/16




XFAaTE: Sl E

AF4RsE: R-PL-E-11000-A2DL-UN-02

E-9, Clutch
Item Part No. Part Name Spec. Q'ty
1 [22300-A2C4-000 Eit s Secondary Sheave Ass'y 1
2 |91200-33394 SHES Seal, Ol 2
3 |22311-A2C4-000 El5E R Seat, Secondary Spring 1
4 |22312-A2C4-001 JBR SyoEE Spring, Compression f4x96 1
5 [22331-A2C4-000 ol O PR | 17 o Spring, Clutch Weight f1.8x7coils 3
6 |22330-A2C4-000 e SRR H Carrier Ass'y, Clutch f112 1
7 |22332-A2C4-000 B BE/NFA RN Nut, Clutch 1
8 |22340-A2C4-000 MO BRANE House, Clutch 1
9 [22313-A2C4-000 Y Bearing, Ball 2
10 |22310-A2C4-000 B [E & fy Fix Sheave Comp., Secondary 1
11 |22320-A2C4-000 e T Sliding Sheave, Secondary 1
12 {91300-360020 iR Oil-Ring 2
13 ]22341-10100 & RINENFAIENE  |Hex. Acorm Nut M10xP1.0 1
14 {91300-125030 iR O-Ring 6.45x3.1 1
15 |22411-A2C4-000 LYtk Plate, Cam 1
16 [22412-A2C4-000 LA Slider, Cam Plate 3
17 |22413-A2C4-000 Eeki M Weight 8.0g 6
18 |[22410-A2C4-000 FIEE R Sliding Sheave, Primary 1

HIET HHEA:2011.6.13

E-9

BOM NO.: 11000-A2DL-UN

11/16




XFAaTE: Sl E

AF4RsE: R-PL-E-11000-A2DL-UN-02

E-9, Clutch
Item Part No. Part Name Spec. Q'ty
19 122414-A2C4-000 WS EeiIR Collar 16x21x37.5 1
20 |22415-A2DL-000 3 el S T A Sliding Sheave Washer,Clam 16x21x1 1
21 |22420-A2C4-000 =+ [E E s Fixed Sheave, Primary 1
22 [22421-A2C4-000 SHEAE Washer, Clam 1
23 [22422-A2C4-000 e Clutch, Oneway 1
24 194111-102426 ST S B Washer, Conical Spring 10.5x24x2.6 1
25 [94100-10125 N R Hex. Acorm Nut M10xP1.25 1
26 (22500-A2C4-000 7 Belt, Drive 780x16.5x30 1
27 (22400-A2C4-000 F AR Sliding Sheave, Ass'y 8.0g 1
E-9
#HI5THHA:2011.6.13 BOM NO.: 11000-A2DL-UN 12/16




XFAaTE: Sl E

E-10, Transmission

AF4RsE: R-PL-E-11000-A2DL-UN-02

ltem Part No. Part Name Spec. Q'ty
1 [96210-638RD TR Bearing, Ball 638RD 1
2 191200-172855 JHET Seal, QOil 17x28x5.5 1
3 |90500-S17 NIRRT Circlip S-17 1
4 [96210-6003 VEEREAK Bearing, Ball 6003 1
5 123610-A2C4-0A0 T B i Drive Gear, Primary 15T 1
6 |91000-06010 INFRE IR Hex,Socket Bolt M6x10 1
7 |90426-061912 ST BB Washer, Plate 6.5x19x1.2 1
8 [94111-126005 ST o BB Washer, Conical Spring 12.3x60x0.5 1
9 |23620-A2C4-0A0 FHhAERL Main Axle Comp. 11/47T 1
10 |96210-6201 TR Bearing, Ball 6201 1
11 [23630-A2C4-0A0 EREhHAE Gear, Driven 31T 1
12 |96160-HMK2515 VST Bearing, Needle HMK2515 1
13 [90500-IRTW32 NEEHE Circlip IRTW-32 1
14 191200-253560 SHES Seal, Ol 25x35x6 1
15 196210-6004LU TEERERK Bearing, Ball 6004LU 1
16 |90500-RTW42 NERHE Circlip RTW-42 1
17 123801-A2B-000 EREh Sprocket, Drive 428x19T 1
18 ]90426-152920 ST AR Washer, Plate 14.5x26x2.0 1
19 |94200-14150 U FFRE2NE Nut, U Locked M14xP1.5 1

E-10

#HI5THHA:2011.6.13 BOM NO.: 11000-A2DL-UN 13/16




XFAaTE: Sl E

E-11, Generator

AF4RsE: R-PL-E-11000-A2DL-UN-02

6
2
Item Part No. Part Name Spec. Qty
1 |31120-A2B-000 T BB R 4B Base Ass'y, Generator 1
2 ]91000-06016 INAAK TS IR Hex,Socket Bolt M6x16 2
3 |31100-A2B-000 Tl Wheel, Fly 1
4 190426-102216 S EEE Washer, Plate 10x22x1.6 1
5 (94100-10125 VAVl ] Hex. Acorm Nut M10xP1.25 1
6 [31000-A2B-000 T B LR Generator Ass'y 1
E-11
BOM NO.: 11000-A2DL-UN 14/16

HIET HHEA:2011.6.13




XFAaTE: Sl E

E-12, Starting Motor

AF4RsE: R-PL-E-11000-A2DL-UN-02

bl
i
i
i
|
I
)
]
)
i
)
]

ltem Part No. Part Name Spec. Q'ty
1 |31200-A2C4-000 BrEh AR Starting Motor Ass'y 1
2 191000-06020 NSRS IR Hex. Socket Bolt M6x20 2
E-12
#HI5THHA:2011.6.13 BOM NO.: 11000-A2DL-UN 15/16




XFAaTE: Sl E

E-13, Crankcase Bracket

AF4RsE: R-PL-E-11000-A2DL-UN-02

ltem Part No. Part Name Spec. Q'ty
1 11347-A2C4-000 HR#hFEE SRR Bracket, Crankcase 1
2 |97350-082021 BEEBE Bush 8x20x21 1
3 |11348-A2C4-000 & = Hih Shaft, Fix 1
4 194200-08125 NS H 1 FAIENE Hex. Acorm Washer Face Nut M8xP1.25 1
5 191300-075015 HER O-Ring 7.5x1.5 1
6 [92100-12040 NG AR Hex. Washer Face Bolt M12x40 1
7 194200-12125 NS H 1 FAIENE Hex. Acorm Washer Face Nut M12xP1.25 1
E-13
#HI5THHA:2011.6.13 BOM NO.: 11000-A2DL-UN 16/16




